
 

Reliance Industries Limited - DMD  Page 1 

     

 

 
RELIANCE INDUSTRIES LIMITED, 
Dahej Manufacturing Division (DMD), Gujarat 

 

 
 
 
 
 

Pre-Feasibility Report 
 

for 
 

Debottlenecking & Expansion of Petrochemical 
Plant  

 
 

 
 
 
 
 
 
 
 

 
March 2016 



 

Reliance Industries Limited - DMD  Page 2 

     

CONTENTS 

 

1. Introduction 

2. Site Analysis 

3. Project Description 

4. Project Implementation 

5. Regional Setting 

a. Annexure 1: Project location 

b. Annexure 2: Plot plan of DMD 

c. Annexure 3: GIDC Industrial Area Notification  

d. Annexure 4: Water Allocation Letter 

e. Annexure 5: Effluent Treatment Plant Schematic 

 

 

 

 

 

 

 

 

 

 
[...]
 Chlorine evaporation unit 

 Chlorine Scrubbing unit 



 

Reliance Industries Limited - DMD  Page 22 

     

 Product storage and Bagging 

 PVC intermediate storage and pneumatic conveying system 

 Chemical preparation area 

 
 

 

CPVC Process Flow 

 

VCM 

It is proposed to set-up a new VCM plant within the DMD petrochemical plant with a capacity of 
12, 00,000 MTPA. The raw material for production of VCM such as Ethylene would be mostly 
available in-house, it is also planned to import Ethylene and EDC. The VCM production process 
is similar to existing VCM plant within DMD except EDC manufacturing facility which is not 
envisaged in new plant. The brief description of the process is given earlier in this chapter.   
 

PVC  

It is proposed to set-up a new PVC plant within the DMD petrochemical plant with a capacity of 
12,00,000 MTPA. The main raw material for production of PVC is VCM. VCM produced in 
proposed 12,00,000 MTPA VCM plant will be utilized for PVC production. The PVC production 
process is the same as in the existing PVC plant within DMD. The brief description of the 
process is given earlier in this chapter.   
  
 
 
 
 



 

Reliance Industries Limited - DMD  Page 23 

     

Ethane Storage  

A cryogenic Ethane storage tank is proposed within the existing DMD petrochemical plant. The 
ethane as feedstock for cracker will be received at the jetty of GCPTCL and stored in the 
proposed tank of 1 x 90000MT capacity. The ethane shall also be pumped to other RIL 
manufacturing division located at HMD & NMD as well. The ethane will be pumped to storage 
tank in cryogenic pipeline & ~ 2 km length of this pipeline lies within the DMD boundary and is 
part of this proposed project. The other supporting facilities for the storage tank proposed are 
flare stack of ~ 30m height, control room, Boil off Gas (BOG) Compressor, booster pump, 
metering skid etc, is proposed to be set-up after detailed engineering.  
 
 

 

Schematic of Ethane Storage Tank 

 

The tank is a dome type structure with ~ 84.5 m inner tank diameter and ~33 m inner tank 
height i.e. from the top of the base slab. ~536 piles of 1 m diameter & 36-40 m depth are 
required to be cast in site on which the storage tank is proposed to be constructed. The safety 
features envisaged for this storage tank are as follows;  
 

 Tank is designed based on API 620 & 625 standards.  

 The outer wall is made up of 800mm pre-stressed concrete, the bottom slab of the tank 
is made of 900-1200 mm thick pre-stressed concrete.  

 A metal inner tank which hold the ethane within this concrete structure is of 9% Nickel 

 Outer wall is designed for a blast pressure of 2.5 PSI 

 BOG compressors are provided to avoid over pressuring of the tank 



 

Reliance Industries Limited - DMD  Page 24 

     

 In case of over pressure built-up PSVs are provided which are in turn connected to the 
~30 m flare stack 

 In case of spillage from the tank, containment facility in the form of impoundment basin 
is provided with foam system to avoid fire  

 Vapour barrier of 5 mm carbon steel plates are in place to avoid moisture, these plates 
are placed in between the concrete walls and the metal tank 

 Fiber glass blanketing and perlite insulation is proposed  in the 1 m gap in-between the 
concrete walls & the metal tank to maintain the temperature of ethane 

 

 

Utilities  

The DMD petrochemical plant has an integrated utilities system which includes plants for the 
treatment and distribution of raw water steam/condensate, cooling water, DM water, fire water, 
compressed air, nitrogen and oxygen, hydrogen, fuel gas and power plant. Whereas offsite 
facilities includes the storage, receipts & transfer, loading and unloading of chemicals, products 
and by-products. The areas covered under utilities are listed below, the proposed DBN as well 
as the new CPVC plant shall utilize the existing utilities during its operations and no expansion 
is proposed.  

 Air Separation Unit 

 Compressed air system 

 DM water plant 

 Raw water 

 Cooling towers 

 Captive Power Plant 

 Fire water system 

 Tank farm 

 Effluent Treatment Plant (ETP) 

 
However, the new VCM & PVC plant, the following new facilities are envisaged. Raw material 
for VCM such as EDC & Ethylene shall be stored in the existing tanks farm.  
 

 Cooling Tower plant 

 Air Separation unit 

 Compressed air system 
 

Environmental Aspects  

The proposed expansion & debottlenecking at DMD shall not have any significant adverse 
impact on the environment setting of the region. However, this section provides the details of 
the environment considerations of the proposed project.  
 

Air Emissions 

The expected air emissions from a petrochemical plant are PM, SO2, NOx and hydrocarbons 
(HCs/VOCs). In the proposed project, natural gas is used as fuel for combustion which is a 
clean fuel. Hence, emission of SO2 will be negligible due to burning of fuel. NOx will be 



 

Reliance Industries Limited - DMD  Page 25 

     

generated from the GC furnaces. Such emissions will be controlled and will be within stipulated 
standards. However, adequate measures shall be place to mitigating impacts on ambient air 
quality during the project operations.  PM emission is envisaged from the process plants. 
Although, PM emission are very negligible, adequate measures such as bag filters are in place 
to control such emissions. Fugitive emissions in the form of VOCs is envisaged during the 
proposed project. To control such emissions, adequate measures are in place such as provision 
of internal floating roof tanks with flexible double seal for storage tanks, mechanical seals in 
pumps etc.   

 

In the proposed project an additional furnace shall be installed in the GC and the new VCM 
plant. The furnace at GC will be equipped with a stack of ~ 38 m & the furnace at new VCM 
plant will be equipped with a stack of ~62 m height from the ground level to disperse the 
emissions adequately. At the newly proposed CPVC plant, Chlorine scrubbing system will be 
installed inside CPVC battery limit to meet statutory norms for gaseous emission and to prevent 
accidental release of chlorine into atmosphere. Further, at the new VCM plant, an incinerator is 
proposed to burn out the heavy hydrocarbon generated from EDC cracking process. Adequate 
control system shall be in place such as HCL scrubbing to keep air emissions within statutory 
limits. In the proposed project, smokeless flare proposed to burnout any accidental release of 
gaseous emission from the ethane storage tank as well as the VCM/PVC plant.  

 

Noise 
The major source of noise generation shall be from process plants, compressors, pumps, etc. In 
the proposed project there is no anticipated increase in noise level. However, adequate 
precaution will be in place to maintain noise level within prescribed limits.  
 

Water Consumption and Effluent Generation 

The proposed project requires water for operation of its processes, process cooling, utilities 
cooling, domestic consumption, fire water make up and greenbelt development etc. No adverse 
environmental impact is envisaged due to withdrawal of water by DMD.  The existing water 
requirements at DMD is ~1, 15,420 m3/d.  In the proposed project, an incremental water quantity 
of ~ 61,484 m3/d envisaged taking the total water requirement at DMD to ~ 1,76,903 m3/d.  This 
total water requirement is met by Vadodara Irrigation Division, & GIDC, Govt. of Gujarat, which 
has sanctioned ~1,00,012 m3/d & 36, 368 m3/d of water to DMD, respectively. In total, the water 
quantity sanctioned to DMD is 1, 36,380 m3/d. The sanctioned letter for water is given at 
Annexure 4. Water is withdrawn from an intake well in Narmada river at Angareshwar village 
and pumped ~67 km through 48` pipeline and from Jolva village which is at a distance of ~ 15 
KM. RIL- DMD is in the process of applying for the allocation of additional ~40, 600 m3/d water 
requirement with Irrigation Department, Government of Gujarat. The water management plan at 
DMD is being implemented which includes water conservation measures such as to reduce the 
net raw water requirement by way of recycle/reuse of treated wastewater to the maximum 
possible extent wherever it is feasible.  

 

In the proposed DBN activity the effluent generated would marginally increase by ~510 m3/d, 
this effluent that will be generated is from the CA plant and PVC plant. The new CPVC plant, will 
generate ~ 6000 m3/d of effluent, the new PVC plant will generate ~ 9600 m3/d. The total 
effluent that will be generated from this proposed project is ~ 16,110 m3/d and will be treated at 
the existing ETP.  The existing ETP of ~32400 m3/d is adequate to treat additional stream of 



 

Reliance Industries Limited - DMD  Page 26 

     

wastewater. The exact quantity and quality of the wastewater shall be quantified and 
characterized during the detailed engineering stage and the same shall be considered in the 
environment impact study for the proposed project. The treated effluent will be disposed though 
the existing marine out fall with a recommended disposal quantity of 40,000 m3/d, 
recommended by NIO, located at a distance of 6.5 km from DMD petrochemical plant, the 
marine out fall is located at 21o 38` 55.778``N;  72o 30` 52.908``E in Gulf of Khambhat at 15 m 
below sea level.   

 
 
 
Effluent Treatment Plant (ETP) 
 

A brief on the ETP is given below;  
 
The wastewater generated from the proposed project will be subjected to primary treatment, 
secondary treatment (anaerobic and aerobic) and Tertiary treatment coupled with recycle 
facility. This will be supplemented by sludge handling system. Primary treatment facility will 
consist of TPI (Tilted Plate Interceptor Pit) for the removal of free oil, Equalization Tank, pH 
adjustment Tank for the pH correction, flocculator followed by the DAF (Dissolved Air Floatation) 
for the removal of emulsified oil.  
 
In the secondary treatment (Anaerobic), consists of holding, conditioning Tank, anaerobic 
digester, and level control structure & gas holder. In UASB conditioning tank, addition of urea & 
phosphoric acid, NaOH, HCl, and micronutrients will be done for providing optimal growth 
conditions for the anaerobic organisms as required. The neutralized & conditioned effluent from 
UASB Conditioning tank is then fed to UASB reactors for treatment under anaerobic conditions 
for the reduction of compounds contributing to COD / BOD. The biogas generated from the 
anaerobic reactor will be recovered and collected in gasholder. The anaerobically treated 
effluent is routed to secondary treatment (aerobic) & tertiary treatment prior to final discharge. 
The biogas from the gas holders will be compressed and sent to the process plant for use as 
fuel. The secondary treatment (aerobic) facility consists lamella clarifier, MBR, aeration tank and 
MBR tank. The anaerobically treated effluents will then be mixed in equalization tank of the 
secondary section of ETP. The composite stream from equalization tank is treated in biological 
treatment process.  
 
The tertiary treatment facility will consists of collection sump, chlorination, pressure sand filters, 
activated carbon filters, ultra filtration, reverse osmosis and final recycled water holding tank. 
The treated effluent with addition of cooling tower blow down stream and DM effluent will be 
subjected to tertiary treatment as mentioned above and reused mainly as makeup water for 
cooling towers within and reverse osmosis reject water diverted to the guard pond for final 
discharge. The ETP schematic is given ay Annexure -5.  
 
 
At the newly proposed CPVC plant, a primary effluent treatment facility is envisaged within the 
battery limits of CPVC. Primary effluent treatment facility shall be comprise of acid and Hypo 
neutralization facility. After the primary treatment within CPVC battery limit the effluent will be 
sent to effluent treatment plant as mentioned above for further treatment for reuse & disposal 
through the existing marine outfall. The major equipment system will be installed within CPVC 
battery limit for primary effluent treatment are Acidic Effluent Neutralization System, Interceptor 



 

Reliance Industries Limited - DMD  Page 27 

     

Pit System, Dryer Scrubbing system. A primary treatment facility is envisaged at VCM & PVC 
plant to remove free oil through a TPI facility and an interceptor pit to remove PVC solids, the 
details will be provided in the EIA study after detailed engineering.  
 
 
Hazardous / Non Hazardous Waste Management 

The major sources of solid wastes due to proposed project will consist of oily sludge, used oil, 
molecular sieve, biological sludge, canteen/office wastes, metal scraps, batteries, surplus 
drums, etc. Present practice of solid/hazardous wastes management as per Hazardous Wastes 
Management and Handling Rules 2003 amended in 2008 will be extended to the proposed 
project as well. A secured landfill facility (SLF) at DMD will cater to the disposal of hazardous 
waste & non-hazardous waste, waste like spent catalyst will be sold to authorized/SPCB 
approved venders. DMD is a member of Bharuch Enviro Infrastructure Limited (BEIL), which 
has common hazardous waste disposal facility located at Ankaleshwar. The quantification of 
Hazardous and Non-Hazardous waste from the proposed project shall be carried out during the 
EIA studies after detailed engineering.  
 
Green Belt 

Development of green belt with carefully selected plant species is of prime importance due to 
their capability to reduce noise and air pollution impacts by attenuation/assimilation and also for 
providing food & habitat for local fauna. DMD has developed greenbelt in ~ 231 ha of its land 
within its premises. The existing green belt will be strengthen by monitoring the survival rate of 
the planted trees and identifying the more tolerant species for replacement, if needed. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

Reliance Industries Limited - DMD  Page 28 

     

4. Project Implementation 

Execution Strategy 

Execution of the project includes engineering, procurement, construction, installation and start-
up the facilities and it will follow the disciplined and orderly project management approach. 
Established Project management processes and procedures of RIL shall be adopted to 
complete the project safely within approved Budget, Schedule and Quality.  
 
The Basic engineering package shall be provided by Reliance Project Management Group 
(RPMG) in consultation with Reliance R&D Department. Detailed Engineering for this project 
shall be executed by Detail Engineering Consultant i.e. Mumbai Engineering Center (MEC). 
Detail engineering activities includes development of overall engineering deliverables for all 
disciplines.  
 
Procurement shall be done with the help of Procurement and Contracts department. 
Engineering deliverables for procurement such as SOQ for construction contracts, MRs for all 
tagged equipment and PR for all bulk items shall be developed by MEC. 
 
Construction of above ground structures such as equipment foundations, control building for the 
proposed CPVC, VCM, PVC & ethane storage tank project shall be executed under the 
responsibility of site construction department by appointing various Contractors. The 
construction contractors will include all disciplines i.e. Civil, structural, mechanical, piping, 
electrical and instrumentation. Vendor services shall be taken for specialized equipment during 
construction and commissioning phase. 
 
Commissioning and Start-up of the plant shall be joint responsibility of R&D, RTG Projects and 
DMD Site operations. After successful start-up and handover of facilities, Maintenance and 
Operation of the facility will be performed by the DMD Operations with routine inspections and 
surveillance throughout the design basis life cycle. 